
MITSUBISHI 
=:ftIMm ~ ~ :/BBli.t.J 9 D ~, 

Industrial Sewing Machine Parts Catalog 

Model 

§ /X 

(Al ~ "* (ID * "* (9 a l, \ 

[Q) x - y 7-

~ ;>~ JIJl 
[EJ * ~ 

[§] ? 1 /'i 

PLK-803BT 

•• JOC 

!JI! ~ 

ti tJI 
j' JI; ti tM 

~ • tJI 
IJ ti •• • •• 

CONTENTS Page 

Construction · ·· · · · · ·· · ··· ···· ··· · · · · · · · · · · ·· · ·· · · · · ·· · · · · · · · ··· · ·· ·· · ·· · · · · ···· · ·· ·· · ·· · ···· · ·· · 1 

Arm bed & It's accessories ············ ················································ 2 

Sewing mechanism · · ·· · · ·· · · ·· · · · · ·· ·· · · · · · · · · ·· · · · ·· · · · · ·· · ·· · · · · · ·· · · ·· · · ·· ·· ·· · · ·· · · · · ··· · 4 

X-Y table mechanism ········································································ 6 

Work holder mechanism ·· · ·•· · · · ·· · ·· · · ·· · ·· ·· ·· · · · · · · · · · · · ··· ··· · ··· ·· ·· ·· · ··· · · · · ·· · ·· · 8 

Thread trimming mechanism······························································· 10 

Wiper mechanism · · · ·· · ·· · ··· · · ·· · · ·· ·· ·· · · ·· · · ·· ·· · · · · · · ·· · ·· ··· ·· · · ·· · ·· ·· ·· · · · · · · ·· · ··· · · 12 

[8J **)Ell ' X-Y~l±lftmi~ Lubrication & Detector mechanism · ·· · · · ·· · ·· · · · · ··· · · ······· · · ··· ·· · ·· ··· · · · · ·· · · ·· · 14 

QJ ~ ** [g) 7- j' 

[1J f~ • 
(Ml ::1'" 7° ~ 3 

mi 
JI; mi 

;..., /'i -

~ 

~ 
Cl 

RR 

'') 

Cable component ···························································••·············· 16 

Table &Stand ················································································· 18 

Accessories ··· ······ ··· ··· ······ ··· ··· ·················· ··· ······ ··· ··· ······ ··· ··· ········· 20 

Option parts ·· · · · · · · ··· · · ·· · · ·· · · ·· · ·· ·· ·· ·· ··· ·· · · · · · · · ·· · · · · · · ·· ·· ·· · · ·· · · · · · · ·· ·· ·· · · ·· ··· ·· · 22 

P-198A 199701 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



$~ ::J - l"a:>:l*•ff~it 
MITSUBISHI SPARE PARTS No. Designation system 

5!: *•1:'1~Jt*(A,B,··X,Y,Z):ffA~o 
Remarks: Alphabet(A,B,··X,Y,Z) should be taken at 

*mark. 

( -~&li ) 
Standard parts 

~im1M~BB.f.i 

Common parts 

Example 

-~£ 

Standard parts 

~im1MMB£ 

Common parts 

- ~ "Y /ftl!.ii 

M 
(1) 

M 

Sewing machine parts 

-l!HUf-~J 
Sewing machine model 

* (2) 

9 

-~ 
Model No. 

I 

(3) (4) 

I 

1± tl (1 ) - .. Spec1f1cat1on (1) 

~im1M~BB.f.i 
- Common parts 

~:..-:..-$£ 
- Sewing machine parts 

-PLK-B*91J 
PLK-8-Series 

- -PLK B03BT 

I 

B 0 3 

-
Speclflcatlo n 

I 

* (5) (6) 

I 

1± tl (2) - Specification (2) 

..---- ~I 

Standard 

I 

A 0 
L PLK-A2016FU;I: 1 tT{>o 

0 4 1 2 
I I 

:?; Vft-ff 6 

-
Description 

I I 

(7) (8) (9) 

I I 

if., ~ 
- Descrpt1on 

- '.:/ 

Drive shalt 

I I 

2 3 0 

0 3 7 
I I 

pj-A;':?;'S/ 
9~ 1! M4 - -Length of screw 6 Screw (Pan head screw) 

- Outer diameter M4 

5!: -~8'.,1:·:)1,'TO)fllt~m~~;1:, -(0)$.f.i1i:ft?JJl:flffl~nt.:tl~m~!-ff-[.,~To tlL)-r~ 

Mt:][~t.l*ti, ·~O)i'3:JJi1ffibtl. ~ t.:. ~- ~?JJO)it~J..:19~0)·~7.'~.El'l ~ tl. T ~'~t.I* 

1fJi>IJ~To 

Sewing machine Models, of Standard Parts are indicated model of these parts are reg­

istered firstry. Parts are used for not only the indicated model, but also another models, 

in reason of New development, improvement after. 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



fAl ~1*~f4PX 
CONSTRUCTION 

j'-- -j'Ji., 

Table & Stand 

~--l:- 9. 
Main motor 

~ ;:,, /j'jHB 
Sewing machine head 

)! 1 : -l:-9ffB~lt=~ 1J ~ -l.t-*XffB£1J9i:::J1't#ftti( t.:~l.'o 

~] 

t~a 
a 

).1JH* Jv ( :t /;:_, 3 /) 

Teaching panel (option) 

ililJ~ti 

Control box 

5.± 2 : Fig.No.O)~# ~ "l1.'~l.'ffB£1t$.1*~~**T 9 Z. t ltl:!Hl~*-tt A,o SeH: "l~**"'f.: ~*To 

Remarks 1) Conecting about the motor parts please refer to the parts catalog of MITSUBISHI LIMI SERVO X. 

Remarks 1) The parts which Fig.No. are not marked are not available individually. It can be supplied with the 

whole component. 

PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[BJ *1*m11~ 
ARM BED AND IT'S ACCESSORIES 

30 

29 

27 

5 

11 12 

\ 

' 24 23 35 22 21 20 19 

37 38 39 40 42 

52 51 50 49 48 47 46 45 44 43 

2 

14 

13 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[BJ *1*~1~ 
ARM BED AND IT'S ACCESSRIES 

Fig 
No. 

B1 
B2 
B3 
B4 
BS 
B6 
B7 
B8 
B9 
B10 
B11 
B12 
B13 
B14 
B15 
B16 
B17 
B18 
B19 
B20 
B21 
B22 
B23 
B24 
B25 
B26 
B27 
B28 
B29 
B30 
B31 
B32 
B33 
B34 
B35 
B36 
B37 
B38 
B39 
B40 
B41 
B42 
B43 
B44 
B45 
B46 
B47 
B48 
B49 
BSO 
B51 
B52 
B53 
B54 
B55 
B56 
B901 
B902 
B903 
B904 

$~::J-~ 
Parts No. 

M91054004 
MS08A2830 
M91058004 
M91910080 
MB05A0339 
M90883080 
M91182080 
MN10A4742 
MA20A0584 
MB03A0849 
MB03A0600 
M91057004 
M91058004 
M90408037 
MS03A0417 
M94005037 
MB05A1339 
MB05B133!! 
M90990002 
MF80A0181 
MF70A1180 
MF10A0181 
MS08A0470 
MB60E6339 
M90906003 
MS01A0361 
MS01A0192 
M90806002 
MS01A0477 
MS01A1739 
MS08A0160 
ML10A0889 
MS08A0601 
M90804002 
M90859004 
M91053020 
MF90A0553 
MF90A0181 
MF10A1555 
MF36A0245 
MF36A1180 
M91101046 
M91605045 
MT60A0802 
MN10A3245 
MM11A0556 
MF10A0555 
M90204060 
MF10A0553 
MF10A0187 
MF10A0709 
M90901002 
MS01A1476 
MS03A1101 
M90605010 
M90430060 
MS08E1190 
MS01 E0180 
MFOOE0550 
MA16E0210 

~ :ti Description Amt.Req. 

SW-PW77"?1t"1°·~ M4X8· ··Screw M4X8· · · · · · · · · · · · · · · · · 2 
.;l/19· · · · · · · · · · · · · · · · · · · · · · · · Face plate··················· 1 
SW-PW7°7"?1t...,·;~·M4X6· ··Screw M4X6· · · · · · · · · · · · · · · · · 6 
J • .ld?/· · · · · · · · · · · · · · · · ·······Rubber plug q, 19· · · · · · · · · · · · 1 
"hi\·-························ Cover······················· 1 
J . .ld?/· · · ·· · · · · · · · · · · · ·······Rubber plug q,8.8· .. · · · · · · · · · 3 
J.11?/· · · · · · · · · · · · · · · · ·······Rubber plug q, 11.8· · ·· · · · · · · · 1 
79· · · · · · · · · · · · · · · · · · · · ·······Oil cap······················ 1 
7"/t./"h/\

0 

-· • • • • • • • • • • • • • • • • • Thread take-up cover········ 1 
-t:-9-JJ/\"-· · · · · · · · · · · · · ·······Motor cover················· 1 
r';l7°"h/\·-· · · · · · · · · · · · · ·······Top cover··················· 1 
SW-PW7°7"?1t...,·;~·M4X20· ·Screw M4X20· · · · · · · · · · · · · · · · 2 
SW-PW7°7"?1t...,·;~·M4X6· ··Screw M4X6· · · · · · · · · · · · · · · · · 5 
SW-PW7°7"?1t...,·1'·~·M4X12· ·Screw M4X12· · · · · · · · · · · · · · · · 1 
J.k'J·· ·· · · · ·· · · · · · ·· · · · · · · · · Tire························· 1 
P-!f7;~· M4X8· · · · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · 6 
"hi\. -(R)· · · · · · · · · · · · · · · · · · · · · Cover{R)· · · · · · · · · · · · · · · · · · · · 1 
"h/\

0

-(L)· · · · · · · · · · · · · · · · · · · · · · Cover{L)· · · · · · · · · · · · · · · · · · · · · 1 
t7;~· M4X8· · · · · · · · · · ·······Screw M4X8· · · · · · · · · · · · · · · · · 2 
1r7/t1· ·· · · · · · · · · · · · ·······Thread guide················· 1 
1r7/t1 .. · · ·· · · · · · ·· · ·······Thread guide················· 1 
1rl/t1· · · ··· · · ·· · · · ········Thread guide················· 1 
.if.F\.1)19· · · · · · · · · · · · · · · ·······Slide plate··················· 1 
~'J/fn/\·-···················Cylinder cover·············· 1 
"?Jl-t7;~· · · · · · · · · · · · · · · · · · · · · Screw 9/64(40) x 3.2· · · · · · · · · 4 
"JJ7-JJ";. · · · · · · · · · · · · · · · ·······Latch························ 1 
19/\·;. · · · · · · · · · · · · · · · ·······Leaf spring·················· 1 
t7;~· 1/8(44)X6· · · · · · ·······Screw 1/8(44)X6· · · · · · · · · · · · · 2 
.if.r';!/\

0 

• • • • • • • • • • • • • • • • • • • • • • • Adapter····················· 1 
t;,~· · · · · · · · · · · · · · · · · · · · · · · · · ·Hinge· · · · · · · · · · · · · · · · · · · · · · · · 1 
11n·-v· · ·· · · ·· ·· ··· ········Eye guard···················· 1 
t':,,;~· 1/8(44)· · · · · · · · ·······Pin screw···················· 2 
11n·-r·r1J'J719· · · · · · · ·······Eye guard bracket············ 1 
t7;~· 1/8(44)X3.5· · · · ·······Screw 1/8(44)X3.5· · · · · · · · · · · 2 
SW-PW7°7"?1t...,·;~· M3X6· ··Screw M3 x 6· · · · · · · ·· · · · · · · · 2 
r>;~· M4X6· · · · · · · · · · · · · · · · · Screw M4X6· · · · · · · · · · · · · · · · · 1 
f3ry~;f?· · · · · · · · · · · · · · · · · · · · Thread tension stud·········· 1 
1r7/t1· · · · · · · · · · ·· · ········Thread guide················· 1 
f3?~-ff ·7 · · · · · · · · · · · · · · · · · · · · Thread tension discs·· · · · · · · · 2 
.I./.if.1 /\·; · · · · · · · · · · · · · · · · · · · · Thread tension spring········ 1 
1r7/t1· · · · · · · · · ·· · · · ·······Thread guide···· .. ··········· 1 
';!"?~t·:.ir· · · · · · · · · · · · · · · ·······Thumb nut··················· 1 
f3?i?':lt·:.ir· · · · · · · · · · · · ·······Thumb nut··················· 1 
"?'J1Jr" .;l· · · · · · · · · · · · · · · · · · · · · · Thumb nut revolution stopper··· 1 
.I./.if.1/\·;. · · · · · · · · · · · · ·······Thread tension spring········ 1 
f3?~if·7~"fj".I. · · · · · · · · · ·······Thread tension releasing discs·· 1 
f3?~if·7 .. · · · · · · · · · · · · · · · · · · Thread tension discs········· 2 
t

0

/· • • • • • • • • • • • • • • • • • • ·······Thread tension releasing pin·· 1 
f3ry~;f\°?· · · · · · · · · · · · · · · · · · · · Thread tension stud·········· 1 
1rr1)/\·;. • • • • • • • • • • • • • ·······Thread take-up spring········ 1 
7° ';/~1 • • • • • • • · • • · · · • • • • • • • • • · · Thread tension regulator casing· 1 
t7;~· 9/64(40)X4· · · · · ·······Screw 9/64(40)X4· · · · · · · · · · · · 1 
.if.F\

0

-if · · · · · · · · · · · · · · · · ·······Spacer······················ 1 
/\'H9· · · · · · · · · · · · · · · · · ·······Needle plate················· 1 
if7;~· 2/32(56)X2.8· · · ·······Screw 2/32(56) x 2.8· · · · · · · · · 2 
1r.1Jl-.;lt0

/ q, 4X51 · ........... Pin q, 4X51.................. 1 
1r"?f~"JJ7· · · · · · · · · · · · · ·······Bobbin winder assy· · · · · · · · · · · 1 
1rl/71· · · · · · · · · · · · · · ·······Thread guide················· 1 
1rf3?-f?•;,i:fn9-T· · · · · · · ·······Pre-tension assy· · · · · · · · · · · · · 1 
f3?i?';!f~~97"· · · · · · · · · ·······Thread tension regulator assy· · · 1 

3 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[CJ *i l, '.fltM 
SEWING M 

127 

126 

EC HAN ISM ----

~ ~173 172 

~ ~174 
181 180,,,____________8 ~ ~: 

177 

4 

169 

1\1>~ 178) (176) (177) 170 (905) 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



!Gl ml, 'iHR 
SEWING MECHANISM 

Fig 
No. 

C121 
C122 
C123 
C124 
C125 
C126 
C127 
C128 
C129 
C130 
C131 
C132 
C133 
C134 
C135 
C136 
C137 
C138 
C139 
C140 
C141 
C142 
C143 
C144 
C145 
C146 
C147 
C148 
C149 
C150 
C151 
C152 
C153 
C154 
C155 
C156 
C161 
C162 
C163 
C164 
C165 
C166 
C167 
C168 
C169 
C170 
C171 
C172 
C173 
C174 
C175 
C176 
C177 
C178 
C179 
C180 
C181 
C182 
C183 
C184 
C185 
C186 
C187 
C188 
C189 
C190 
C905 
C906 
C907 

$~:::J-t-! 
Parts No. 

MV14A1128 
M90815002 
MF21D0181 
MF10A1181 
MS10A1740 
MG30A0664 
MS01A0660 
MV88A0740 
MS01A0663 
M90990002 
MS01A0155 
MF10A0325 
M91221001 
M91802006 
MS01A0383 
M91601001 
MF60A2740 
MF60A0232 
MF70A0352 
M91602001 
MB03A0230 
MB60E0234 
MS01A0350 
M9160200S 
M91607001 
MN70A0456 
M90330065 
M93001050 
MF01A0259 
MF01A0476 
MB60E0682 
MB60A2406 
MN72A1694 
MF01A0476 
MB60A0694 
M91520002 
M91203002 
MB60E0956 
MS01A0833 
M91222001 
M91802045 
M95004021 
MS01A0508 
MS01A0891 
M98003015 
MB60E0452 
M91506001 
MM11A0352 
M90802003 
M93006050 
MS01A0572 
M90502085 
MS01A0761 
M96003020 
MS01 A0121 
MS09A0950 
MS01A0611 
M95001021 
MS01A0120 
MS01A0616 
MS01A0123 
MS01 A0125 
M90853002 
MS01A0329 
M90001060 
MB60A0740 
MS01E0450 
MS01E0580 
MB60E1682 

BI 
~ ~ Description Amt.Req. 

~!,,:1/\1) DPX5#16· · · · · · · · · · · · · · · Needle DPX5#16· .... · ·,· · · · · · l 
t7;t-~·· · · · .. · · · · · · · · · · · · ·······Screw 1/8(44) x 4.5.......... 1 
·Hl/t1'· · · · · · · · · · · · · · · · ·······Thread guide················· 1 
1~l/t1' · · · · · · · · · · · · · · · · ·······Thread guide················· 1 
7IJ1'~· · · · · · · · · · · · · · · · · · · ·······Felt························· 2 
/\ 1J*"7,il'J1"(~'))· · · · · · · · · · · · · · · · · Needle bar bushing (lower)···· 1 
/\1)*"7 · · · · · · · · · · · · · · · · · · · · · · · · · Needle bar· · · · · · · · · · · · · · · · · · · 1 
7IJ1'~· · · · · · · · · · · · · · · · · · · ·······Felt························· 1 
/\1J*'ry,il')Jt-(7I)· · · · · · · · · · ·······Needle bar bushing (upper)··· 1 
t7;t-~· M4X8 ........ · .......... Screw M4 x 8 .. · .......... ·.. 6 
l/t1f1 .... · · .. · .. ·· ...... · .. Guide .. ·· .. · ...... · .. · .. ·· .. · 1 
i.J'JJ1· · · · · · · · · · · · · · · · · · · ·······Square block················· 1 
~,il;t-~· M5X12 ...... ·· .......... Screw M5X12 .. · .. ·.... .... .. 2 
*"7ifft7;t-~· · · · · · · · · · · · · ·······Set screw··················· 1 
'J7/'J'J~'JT · · · · · · · · · · · · · · · · · · · · · Crank·· · · · · · · · · · · · · · · · · · · · · · 1 
~,il;t-~· 1/4(40)X6 .............. · Screw 1/4(40)X6· .. · ...... ·.. 2 
7IJ1'~· · · · · · · · · · · · · · · · · · · ·······Felt························· 2 
7'J~"'J,il')1"(t')" 1J)· · · · · · · · · ·······Drive shaft bushing (L)· · · · · · · 1 
i.17-· · · · · · · · · · · · · · · · · · · · ·······Collar······················· 1 
~,il;t-~· 1/4(40)X4 .. · · .......... ·Screw 1/4(40)X4 .... · .. · .... · 2 
7'J~"'J· · · · · · · · · · · · · · · · · · ·······Drive shaft··················· 1 
7'J~"'J,il'JMti.J)· · · · · · · · · · · · · · · · · Drive shaft bushing (M)· · · · · · · 1 
1~f 1Ji.Jk · · · · · · · · · · · · · · · · · · · · · · · Thread trimmer cam· · · · · · · · · · 1 
~,il;t-~"*"7-ttf 1/4(40)· · · · · · · · · · · Set screw 114(40)· · · · · · · · · · · · 1 
~,il;t-~· 1/4(40)X4 .............. · Screw 1/4(40) x 4· ...... ·.... 1 
~-'J7>r· · · · · · · · · · · · · · · · · · ·······Ball bearing·················· 1 
Ci.J"')~,il'J 30 .... · .......... · .... Retaining ring C-type 30 .... · 1 
ifi.J";f-· · · · · · · · · · · · · · · · · · · · · · · · · Washer······················ 1 
/\/~'\'/\

0

/;fij'I.~f1J/'J" · · · · ·······Wave washer················· 1 
).""-ij'B· · .. · · .. · · · .. · · .. ······Spacer B· · · · · · · .. · · · .. · · · .. · 1 
7· -•) · · · · · · · · · · · · · · · · · · · · · · · · · · Pulley· · · · · · · · · · · · · · · · · · · · · · · 1 
i?/if · · .. · .. · · .. · · .... · · .. · · · · · Detector bracket assy · · · · · · · · 1 
l\/~'\'1\

0

/ F20 (ryI)· · · · · · · · · · · · · Speed command disk F20(up)· · · 1 
J.""-ij'A· · · · · · · · · · · · · · · · ·······Spacer A···················· 2 
l\/~'\'1\

0

/ K10 (~'))· · · · · · · · · · · · · Speed command diskK10(down)· 1 
t7;t-~· 15/64(28)X12 · · · · · ·······Screw 15/64(28) X 12 · · · · · · · · 2 
t7;?-~'3/16(28)X15 .. · .... · · .... Screw 3/16(28)X15· · .... ·· · · 2 
lhi?';li.J/· · · · · · · · · · · · · · · · ·······Connecting rod·············· 1 
,il'JJI-· · · · · · · · · · · · · · · · · · · · ·······Bushing······················ 1 
~,il;t-~· M5X6 .... · .. · .. · · ...... · Screw M5X6 .. · · · .. · .. · · .... · 3 
t1~· · · · · · · · · · · · · · · · · · · · ·······Nut·························· 1 
IJ':li.J'Jlt':JH,il;t-~· M5X5 ........ ·Screw M5 x 5· · · · · · · .. · .. · · · · 1 
i?'J'J/\'J"Jt-1 .. · ........ · .. · .. · .. ·Sector gear .. ·· .. ········ .. ·· 1 
37r7~·'J· · · · · · · · · · · · · · · ·······Rock shaft··················· 1 
t7;f-~"f/';/f MS·· .............. Screw MS········· ........ ·.. 1 
~')~"'J,il')Jt,(~f·)· · · · · · · · · · ·······Hook shaft bushing (R)· · · · · · · 1 
~,il;t-~· 15/64(28)X6· ........ · .. ·Screw 15/64(28)X6.......... 2 
i.17-· · · · · · · · · · · · · · · · · · · · ·······Collar······················· 1 
1J1't7;t-~· 1/8(44)X4.5 .... · ...... Screw 1/8(44) x 4.5 · · .. · · · .. · 2 
if 'i.J";t- · · · · · · · · · · · · · · · · · · ·······Washer · · · · · · · · · · · · · · · · · · · · · 2 
';IJl-~f/\";f-· · · · · · · · · · · · · · · ·······Spring······················· 2 
o•)/'J" · · · · · · · · · · · · · · · · · · · · · · · · · 0-ring· · · · · · · · · · · · · · · · · · · · · · · 1 
"/~/~"? ...................... Eccentric shaft .... ····· .... · 1 
~,il;t-~· M6X6 .................. ·Screw M6X6 .......... ·...... 2 
'J~i.1·1 · · · · · · · · · · · · · · · · · · ·······Outer hook·················· 1 
;1J1;t-ttr;11~ ...... · ............ ·Hook clamp"···· .. ····· .. _ .. · 2 
r71/\' · · · · · · · · · · · · · · · · · · ·······Hook driver·················· 1 
IJ·;ii.J'Jlt';lf*'M M5X16 .. · ...... Bolt M5x16 .... · ........ · .. · 1 
ti.Ji.J'1· · · · · · · · · · · · · · · · · · ·······Inner hook··················· 1 
ti.Ji.J'1;t-ttI· · · · · · · · · · · · · · ·······Hook retaine· · · · · · · · · · · · · · · · · 1 
*"t"/· · · · · · · · · · · · · · · · · · · ·······Bobbin······················· 1 
*"t"/>r-J. · · · · · · · · · · · · · · · · · · · · · Bobbin case················· 1 
t7;t-~· .. · · .......... ··· ........ Screw 1/8(40) x 4 ........ · .. · 2 
i.J1{~l/t1' .................... Thread guide .. ·.............. 1 
"1J7t":, ...................... Pin m6-4 x 18· ............ ·.. 1 
7IJ1'~· · · · · · · · · · · · · · · · · · · ·······Felt························· 1 
~')~/ 'J'J~'JT · · · · · · · · · · · · · · · · · · · · Hook shaft assy · · · · · · · · · · · · · · 1 
f/t'//\ 1J'Jn'J'T· · · · · · · · · · ·······Thread take-up lever assy· · · · 1 
7"- 1J'J~'Jf· · · · · · · · · · · · · · · ·······Pulley assy· · · · · · · · · · · · · · · · · · 1 

5 PLK-803BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[Q] X-Y7- ·j';vflt• 
X-Y table mechanism 

257 

255 
253 

211 

264 
254 

248 
252 

227 

237 

245 

249 

6 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[Ql X-Y7- :7'JvfltM 
X-Y table mechanism 

Fig 8n~::J-f-! 
No. Parts No. c 

RR Description Amt.Req. 

0201 MB03A0407 7'.l'l:i"J/\.'.IX· · · · · · · · · · · · · ·······Detector plate (X)· · · · · · · · · · · · 1 
0202 M94008017 -1?771"/7·;i~M4X6· · · · · · · · · ·······Bolt M4 X 6· · · · · · · · · · · · · · · · · · 2 
0203 MB60A2601 7'.l'l:i'//\

0

'.1~ 1)'1719· · · · · · · ·······Bracket · · · · · · · · · · · · · · · · · · · · · 2 
0204 M9S04809S .:Z.7·1t

0

'.l?"t-9?~97· · · · · · · · · · · · · Motor assy (Y)· · · · · · · · · · · · · · · 1 
0205 M94006017 -1?7T1'/71~M4X16· · · · · · · · · · · · · · Bolt M4 x 16· · · · · · · · · · · · · · · · · 8 
0206 MB03A 19S7 Y'l"?::iT1v-.:Z.(L)· .. · · · · · · .. ·····Fixed race (Y /LEFT)········· 1 
0207 M9SOOS021 IJ';i:/.J?7t'/fifMM5X45· · · · · · · · · Bolt MSX4S· · · · · · · · · · · · · · · · · · 2 
0208 M90S010S3 "·*+f;f*5· · · · · · · · · · · · · · ·······Spring washer S· · · · · · · · · · · · · · 2 
0209 M90SSOOSO ~:h"fif":h.*5· · · · · · · · · · · · · ·······Washer S· · · · · · · · · · · · · · · · · · · · 6 
0210 MB60A1S71 'l"?•/f.7· · · · .. · · · · · · · · · · ·······Sleeve······················· 1 
0211 M97321099 7-7.M/\

0

1~.:Z.t-9)· · · · .. · · · .. · · · Cable(motor)· · · · · · · · · · · · · · · · · 1 
0212 M9S002020 1J·1:1.J?7t'/f~;l*'l"M5X6 · · · ·······Screw MS x 6 · · · · · · · · · · · · · · · · 6 
0213 M9S001017 -1?771''/71~M5X20 .. · · .. ··· .. ·· .. Bolt MSX20 · · · · · · · · · · · · · · · · · · 4 
0214 MS08A0603 Y/\

0

l~.:Z.t-9f1· · · · · · .. · · .. · · · .. Motor support (Y)· · · · · · · · · · · · 1 
0215 M90S1106S E:h·9~PJ 6· · · ...... · · .. · · · · · · · · E-Type retaining ring 6· · · · · · · S 
0216 MS01A04S4 'l·?· · · · · · · · · · · · · · · · · · · · · · · · · · · Shaft························ 2 
0217 M9100107S "H?IJ.1\

0

7 1)'.I?· .. · · · · · · · ·· .. ··· .. Ball bearing·················· 8 
0218 MB03A0767 91~'.1?

0

7°- 1JW:irJ~·7)· · · · ·······Driven pulley················· 2 
0219 M9S038021 1J·1:1.J?7t'/fifMM5X105· · · · · · · · Bolt MS x 10S· · · · · · · · · · · · · · · · 1 
0220 MB03A0390- Y?~·ry'l"?· · · · · · · · · · · · · · · ·······Driving shaft (Y)· · · · · · · · · · · · · · 1 
0221 MB03A 1767 ?1~'.1?·7·-1JC?ViJ) .. · .. · ...... · · Driving pulley················ 2 
0222 M910S3020 1J·1:t.J?7t'/f~;l*'l.M4X6· · · ·······Screw M4 x 6· · · · · · · · · · · · · · · · 4 
0223 M91400010 7°7~1if7*'l"M4X8· · · · · · · ·······Screw M4X8· · · · · · · · · · · · · · · · · 2 
0224 MS01A0778 Y""M;t+tI· · · · · · · · · · · · · · ·······Belt clamper (Y)· · · · · · · · · · · · · 1 
0225 MB03AOS23 91~'.l?·"·M(Y)· · · · · · · · · · ·······Timing belt (Y)· · · · · · · · · · · · · · · 1 
0226 MB03A2390 Y?~·7:/7 .... · · · · · · · · · · · .. ·····Driving shaft (Y)· · · · · · · · · · · · · 1 
0227 M91002070 •J=n··1'l:i· · · · · · · ...... · · · · · .. · Bearing LM10-UU· · · · · · · · · · · · 2 
0228 MS01A0781 y"·Mf 1· · · · · · · · · .. · · .. ···· .. ·Belt holder (Y)· · · · · · · · · · · · · · · 1 
0229 M9S001017 i?771'J7·;i~M5X20· · · .. · · · .. · · · · Bolt MS x 20· · · · · · · · · · · · · · · · · 1 
0230 MS08A0692 'l.?rJ7/\rJ'l

0

'.1?. · · · · · · · · · · · · · · · · · Bearing housing·············· 1 
0231 MB60A0620 t11J'.1?1J17° FGC-8· · · · · · · · · · · · · Nylon clip FGC-8· · · · · · · · · · · · 1 
0232 M94006021 ~;I*~· M4X6· .. · · · .. · · · .. · · · · .. Screw M4X8· · .. · · · · · · · · · · · · · 2 
0233 MS08A24S4 'l·?· · · .. · · · · · · · · · · .. · · · .. · · · .. Shaft· .. ····················· 1 
0234 MS08A04SS ~·?+t+tI· · · · · · · · · · · · · .. · · · · · · · · Bracket .. ··················.. 1 
0235 MS08A09S7 X'l.?J71v-.:Z.· .. · · · · · .. · · · · · · · · Fixed race (X)· · · · · · · · · · · · · · · · 2 
0236 M90906002 t7*~· 9/64(40)X4.5· · · · · · · · · · · · Screw 9/64(40)X4.S· · · · · · · · · · 4 
0237 MS03A2339 X:h/\"-19· · · · · · · · · · · .. · · · · · · · · · Cover plate(X)· · · · · · · · · · · · · · · 2 
0238 MS08A0914 1)7-t(X)· · · · · · · · · · · · · · · · ·······Retainer (X)· · · · · · · · · · · · · · · · · 2 
0239 M91003022 1J1:t.J?*"M M4X8· · · · · · · · · · · · · · · Bolt M4 x 8· · · · · · · · · · · · · · · · · · 4 
0240 MB03A0477 Y'l

0

?.:Z.b/\
0

(rJ~IJ)· · · · · · · · · · · · · · · Rear stopper (Y)· · · · · · · · · · · · · 1 
0241 M9S013021 1J1:/.J?7t'/f*.MM3X10· · .... · · · Bolt M3X10· · · · · · · · · · · · · · · · · · 1 
0242 MB03A09S7 Y'l"?::i71v-.:Z.(R)· · · · · · · · · ·······Fixed race (Y /RIGHT)········ 1 
0243 MB60A 19S7 X'l"?1V7v-.:Z. · · · · · · · · · · · ·······Moving race (X)· · · · · · · · · · · · · · 1 
0244 MS02A4477 .:Z.~·1/\

0 

• • • • • • • • • .. • • • • .. • • .. • • • • Stopper· .. ··· .. ············· 2 
0245 MS02A3477 .:Z.~·1/\

0 

• • • • • • • • • • • • • .. • • • .. • • • • • Stopper···· .. ··············· 1 
0246 M90439037 SW';lfPt""*'l" M4X8· · · · ·······Screw M4X8· · · · · · · · · · · · · · · · · 1 
0247 M9100304S t·;i~4· · · · · · · · · · · · · · · · · · · ·······Nut M4· · · · · · · · · · · · · · · · · · · · · · 2 
0248 M90440037 Pt"·*'l"M4X16· · · .. · · · .... · · .. Screw M4X16· · · · · · · · · · · · · · · · 2 
0249 M9S007021 IJ';i:/.J?7t'/f*"M M5X40· · ·······Bolt MSX40· · · · · · · · · · · · · · · · · · 1 
0250 M9137304S h~M5 ........................ NutMS···· .. ················ 1 
0251 MB03A07S8 7·777~· · ........ · · · .. · · · · .. · · · Bracket · · · · · · · · · · · · · · · · · · · · · 1 
0252 M9S004017 -1?771''/7·;~ M5X16· ............. BolfMS x 16· · ····· ··· ···· ··· 4 
0253 MB03A 1 S23 91~'.I?" ""M(X) · · · · · · · · · · · · · · · · · Timing belt (X)· · · · · · · · · · · · · · · 1 
0254 MB60A0778 "•M;t+tI· · · · · · · · · · · · · · · ·······Belt clamper················· 1 
0255 MS08A1477 .:Z.b/\Y · · · · · · · · · · · · · · · · ·······Stopper (Y)· · · · · · · · · · · · · · · · · · 1 
0256 M90991002 t7*'l.M4X12···················Screw M4X12················ 2 
0257 MS03B09S7 Y'l.?1V7v-.:Z. · · · · · · · · · · · ·······Movable race (Y)· · · · · · · · · · · · · 1 
0258 MB03A1390 X?~"r)'l"?· · · · · · · · · · · · · · · ·······Driving shaft (X)· · · · · · · · · · · · · 1 
0259 M98008070 ::JrJhrJ 5/32· · · · · · · · · · · ····· .. ·Steel ball S/32 .. · · · · · · · · · · · · · 62 
0260 M9S04709S .:Z.7·;t°'.l?"t-9n97· · · · · · · · · · · · · Motor assy (X)· · · · · · · · · · · · · · · 1 
0261 MB60A1S71 ~·7·;.if·7. · · · · · · · · · · · · · · · ·······Sleeve······················· 1 
0262 MB03A5339 Y:h/\

0 

-19 · · · · · · · · · · · · · · · · · · · · · · Cover plate(Y) · · · · · · · · · · · · · · · 1 
0263 M94003021 1J1:/.J?7t'1f*"MM4X12 · .... · .. ··Bolt M4 x 12 · · · · · · · · · · · · · · · · · 4 
0264 MB60A0476 )..1\

0 -+t .. · · · · · · .. · · · · · · · · · · · · · · Spacer······················ 1 
0265 MB03A 17S8 7°771~ · · · · · · · · · .. · · · · · · .. · · · · · Bracket (Y)· · · · · · · · · · · · · · · · · · 1 
0266 MS08A 1914 ')7-t(Y) · · · · · · · · · · · · · · · · · · · · · · ·Retainer (Y) · · · · · · · · · · · · · · · · · · 2 

7 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[EJ 9i-jlfl ~ .fltJJ . 
Work holder mechanism 

301 302 308 

312 

314 

315 

317 

8 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[E] 9~jlfi ~-~1ij 
Work holder mechanism 

Fig $~:::J-i-! 
No. Parts No. 

E301 M90408037 
E302 MS03A0572 
E303 MS03A0732 
E304 M91116002 
E305 M93002021 
E306 M90103053 
E307 M90312050 
E308 MB03A0509 
E309 M94003060 
E310 M90512060 
E311 MS01A2910 
E312 MS01A0910 
E313 MS01A1910 
E314 M90450050 
E315 MS01A0267 
E316 M94011021 
E317 MS03A0257 
E318 MB03A0802 
E319 M96001060 
E320 M90513060 
E321 MS03A3352 
E322 M94002060 
E323 M94005060 
E324 MS01A1352 
E325 MB03E0519 
E341 MS0180105 
E342 M94002021 
E343 MS01A0154 
E344 MS01A0307 
E345 MS08A0308 
E346 MS01A1259 
E347 MS0181105 
E348 MB60A0457 
E349 MB03A0454 
E350 MS01A2833 
E351 M91055020 
E352 MS01A0729 
E353 MS03A0260 
E354 M91207016 
E355 M95002021 
E356 M90102053 
E357 M90550050 
E358 M91202020 
E359 M92074045 
E360 MS01A0702 
E361 M90512065 
E362 M94001060 
E363 MS01A0705 
E364 MS08A0272 

Cl 
RR Description Amt.Req_ 

SW-PWPt11:;t,:/M4X12·······Screw M4x 12··············· 6 
';/Jl,'~f/\.*· · · · · · · · · · · · · ·······Spring······················· 1 
t

0

:1*-IJI · · · · · · · · · · · · · · · ·······Pin holder··················· 1 
t7;t,~· 11/64(40)X8· · · · · · · · · · Screw 11/64(40)X8· · · · · · · · · · 3 
O·:JJ:1?7t';lf ii\' JHM3X8 · · · · · · · · Bolt M3X8 · · · · · · · · · · · · · · · · · · · 4 
/\•;t,-IJ'l.(*3· · · · · · · · · · · · ·······Spring washer 3· · · · · · · · · · · · · · 4 
-IJ.1.J.*3· · · · · · · · · · · · · · · · · · · · · · Washer 3· · · · · · · · · · · · · · · · · · · · 4 
'JvN~·f-(· · · · · · · · · · · · ·······Solenoid mounting plate······ 1 
t 0

/( ¢ 4X25) ................. Pin ( ¢ 4X25)................ 1 

}. t·:O°t°/4 · · · · · · · · · · · · · · · · · · · Snap pin 4 · · · · · · · · · · · · · · · · · · · 6 
')/?· · · · · · · · · · · · · · · · · · · · · · · · · Link························· 2 
IJ/?· · · · · · · · · · · · · · · · · · · · · · · · · Link························· 1 
')/?· · · · · · · · · · · · · · · · · · · · · · · · · Link························· 1 
-IJ'n·;t, 4· · · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · 1 
;f-IJI-(j)jJj,· · · · · · · · · · · · · · · · · · Guide bushing················ 1 
0·:11.J?7t'Yf*·Ji,~ M4X8· ·······Bolt M4X8· · · · · · · · · · · · · · · · · · · 4 
:f-IJI-(j .. · · · · · · · · · · · · · · · · · · · · Base pressure plate·········· 1 
~']')~")· · · · · · · · · · · · · · · · · · · · · · Guide pin···················· 1 
t

0

/(¢6X31)·· ·· · ···· ·· ··· ··· Pin (¢6X31)· ····· ······ ····· 1 
}. t·:O°t°/6 · · · · · · · · · · · · · · · · · · · Snap pin 6 · · · · · · · · · · · · · · · · · · · 2 
1.17-· · · · · · · · · · · · · · · · · · ·······Collar······················· 1 
t

0

/(¢4X20.5)··············· Pin (¢4X20.5)··············· 1 
t

0

/( ¢ 4X46) · · · · · · · · · · · · · · · · · Pin ( ¢ 4X46) · · · · · · · · · · · · · · · · 1 
1.17-· · · · · · · · · · · · · · · · · · ·······Collar······················· 2 
f3?~·rJ'Jv/1~· · · · · · · · · · ·······Solenoid actuator············ 1 
:f-IJI (L)· · · · · · · · · · · · · · · · · · · · · Clamp frame (L)· · · · · · · · · · · · · · 1 
011.J?7t'Yf*'Jl-~M4X16· ······Bolt M4X16· · · · · · · · · · · · · · · · · · 4 
:f-IJI7/t11?· · · · · · · · · ········Work holder guide plate······· 1 
:t-IJI7/t1 · · · · · · · · · · · · · · · · · · · Work holder guide············ 1 
:f-IJif-(· · · · · · · · · · · · · · ········Work holder arm············· 1 
;f-IJI/\

0

* · · · · · · · · · · · · · · · · · · · · · Spring· · · · · · · · · · · · · · · · · · · · · · · 2 
:t-IJI (R)· · · · · · · · · · · · · · · · · · · · · Clamp frame (R)· · · · · · · · · · · · · 1 
~1rJ~·rJ~· · · · · · · · · · · · · · ·······Slider························ 1 
;f-IJI~/? · · · · · · · · · · · · · · · · · · · · · Work holder shaft····· · · · · · · · 1 
>?JI-························· Bushing······················ 1 
0·:11.J?7t'Yf~;t*:/M4*4· · · · · · · Screw M4 X 4· · · · · · · · · · · · · · · · 2 
t;t, 1)/\';t, · · · · · · · · · · · · · · · · · · ····Spring······ · · · · · · · · · · · · · · · · · 1 
;f-IJI/\';t,-IJ-IJI· · · · · · · · · · ·······Spring holder················ 1 
t7*~'f/';lf· · · · · · · · · · ·······Screw······················· 2 
0·:11.J?lt'Yf*"Ji,~ M5X10· · · · · · Bolt M5X10· · · · · · · · · · · · · · · · · · 4 
"'*-IJ'h'* 5· · · · · · · · · · · · · · · · · · Spring washer 5· · · · · · · · · · · · · · 2 
-IJ'n·* 5 · · · · · · · · · · · · · · · ·······Washer 5 · · · · · · · · · · · · · · · · · · · · 4 
0·:11.J?7t'Yf *' Jl-~3/16(32)X 10 ··Bolt 3/16(32)X 10 · · · · · · · · · · · · 2 
~;tt1~5······················NutM5······················ 1 
/\';t,;f-IJif.f·················· Bracket······················ 1 
E1.J'j~;''J3· · · · · · · · · · · · · ·······Retaining ring 3· · · · · · · · · · · · · · 2 
t

0

/(¢4X13.4)· ···· ···········Pin (¢4X13.4)·· ········ · ···· 1 
/\';t,;f-IJI · · · · · · · · · · · · · · · · · · · · · Spring holder··· · · · · · · · · · · · · · 1 
:f?1H?· · · · · · · · · · · · · · · · ·······Feed plate··················· 1 

9 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[EJ * t}] ~) fl•~ 
Thread trimming mechanism 

;;:\ 
443~ 

441 

401 448 446 447 

kl/ 
~ 

437 __ nt--- 436 

~ ~435 

~434 

440 439 438 433 

402 403 412 

413 

414 

418 417 

420 

~ 
424 423 

(421) ~ 

432 431 430 429 428 427 426 

10 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Fig 
No. 

Thread trimming mechanism 
$~:::::i-i: 
Parts No. CJ 

AA Description Amt.Req. 

F401 MB03E1Sl9 'JvN~·'J~?i-(1~.J.J~;I)· · · ·······Rotary solenoid assy· · · · · · · · · 1 
F402 MS01A0348 ·:.iw~+/\·*· ................. ··Spring·····.................. 1 
F403 MS01A0348 tJLY'J· · · · · · · · · · · · · · · · ·······Shaft························ 1 
F404 M9S003021 IJ•;.itJ'J7t':J:f*.JHMSX12· ······Bolt MS x 12· · · · · · · · · · · · · · · · · 1 
F40S MS01A33S2 fJ7-· · · · · · · · · · · · · · · · · · ·······Collar······················· 2 
F406 M9S002020 IJ·;.ifJ'J7t':J:f~;t1',~·MSX6· · · · · · · Screw MS x 6· · · · · · · · · · · · · · · · 4 
F407 M91S7604S 1J1fJ'Jt1~M6··················NutM6······················ 1 
F408 M916S2020 J1°,~·M6X3S · · · · · · · · · · · ·······Screw M6 x 3S · · · · · · · · · · · · · · · 1 
F409 M910S6004 SW-PWPt"·*~· M4X10· ·····Screw M4 x 10· · · · · · · · · · · · · · · 3 
F410 MS01E0430 1~:f 1J-lf~·997·'J~?i"· · · · ·······Crank complete·············· 1 
F411 M9100404S IJ•;.itJ'Jt·;.i ~M4 · · · · · · · · · · · · · · · · · · Nut M4 · · · · · · · · · · · · · · · · · · · · · · 2 
F412 M903010S3 /\·1',-ff·n·*4···················Springwasher4·············· 2 
F413 M904210SO ~n·+t·n·*4··················Washer4···················· 2 
F414 MB60E2S19 1J-? 1J'Jv/1T'J~?i"·· ···· ······Rotary solenoid assy· ······ ·· 1 
F41 S MS14A3601 'Jvl1'~·~ 1)':J'T1?· · · · · · · · ·······Solenoid adapter············· 1 
F416 M9110101S t71',~·f/':Jf 11/64(40)·······Screw 11/64(40)············· 1 
F417 M9110404S t·:.i~ 11/64(40)· · · · · · · · · · · · · · · Nut 11/64(40)· · · · · · · · · · · · · · · 1 
F418 MS01 E03S1 tJk•:J1~·1ryry7·'J~?i"· · · · ·······Cam follower assy· · · · · · · · · · · · 
F419 MS01 E097S IJ·;.i~·I:,,~·'J~?i"(?i")· · · · · ·······Connecting link assy· · · · · · · · · 1 
F420 MS08A0708 /\·1°,tJ'T· · · · · · · · · · · · · · · · ·······Hook························ 1 
F421 M90101017 *·J~~f/':J:f 11/64(40)· · · · · · · · Bolt 11/64(40)· · · · · · · · · · · · · · · 2 
F422 MS01A2S72 ':JJ~~f/\·1°,······ ··············Spring······················· 1 
F423 M9110404S t·;.i~ 11/64(40)· · · · · · · · ·······Nut 11/64(40)· · · · · · · · · · · · · · · · 1 
F424 MS08A04S4 ~·'J· · · · · · · · · · · · · · · · · · · ·······Shaft························ 1 
F42S M91108001 ~n,~· 11/64(40)XS.S· · ·······Screw 11/64(40) x S.S· · · · · · · · 1 
F426 M9110904S t·;.i~ 11/64(40)· · · · · · · · · · · · · · · Nut 11/64(40)· · · · · · · · · · · · · · · · 1 
F427 M9S003021 IJ·;.ifJ'J7t':J:f*·J~~MSX12· ······Bolt MS x 12· · · · · · · · · · · · · · · · · 1 
F428 M901020S3 /\·1',-lf·n·1', S· · · · · · · · · · · ·······Spring washer S· · · · · · · · · · · · · · 1 
F429 M90SSOOSO t•n·* S · · · · · · · · · · · · · · · ·······Washer S · · · · · · · · · · · · · · · · · · · · 1 
F430 MS01A1392 ;IA'J~·997·(1 )· · · · · · · · · · · · · · · · Knife driving crank (1 )· · · · · · · · 1 
F431 MS01A2392 ;IA'J~·997·(2)· · · · · · · · · ·······Knife driving crank (2)· · · · · · · · 1 
F432 MS01El97S IJ·;.i~·I:,,~·'J~?i"· · · · · · · · · ·······Connecting link assy· · · · · · · · · 1 
F433 M91101017 ifJ~~f/':J:f 11/64(40)· · · · · · · · Screw 11/64(40)· · · · · · · · · · · · · 1 
F434 MS01 A3392 ;IA'J~·997·(3)· · · · · · · · · · · · · · · · Knife driving crank (3)· · · · · · · · 1 
F43S M9121401S t71',~·f/':Jf 3/16(28)· ·······Screw 3/16(28)· · · · · · · · · · · · · · 1 
F436 MS01AS4S4 ':J/\.':J:f~·'J· · · · · · · · · · · · · ·······Stepped pin·················· 1 
F437 M91222001 'J*·~-lf:f~;t1',~·MSX6···········ScrewMSX6················ 1 
F438 MS03A1910 1)/'J· · · · · · · · · · · · · · · · · · · · · · · · · Link························· 1 
F 439 M90S 1306S EfJ.? ~ PJ2.S · · · · · · · · · · · · · · · · · · Snap ring 2.S · · · · · · · · · · · · · · · · · 1 
F440 M9112901 S t71''~· f/•:J:f 11 /64(40)· · · · · · · Screw 11/64(40)· · · · · · · · · · · · · 1 
F441 M960040S2 t~-lf·n·1', 6· · · · · · · · · · · · ·······Wave washer 6· · · · · · · · · · · · · · · 1 
F442 MS03B0838 1~·9;1A'J~?i"· · · · · · · · · · · · · · · · · Movable knife assy· · · · · · · · · · · 1 
F443 M90906003 ~ J~t7*~· 9/64(40)X3.2 · · · · · · · Screw 9/64(40) x 3.2 · · · · · · · · · 2 
F444 MS 14A0838 Ji-1 ;IA·· · · · · · · · · · · · · · · · · · · · · ·Fixed knife······ · · · · · · · · · · · · · 1 
F44S MA10B2476 Al\·--!f·;IA39··· ·············Spacer······················ 1 
F446 MB03A2339 fJ/\·-· · · · · · · · · · · · · · · · · · · · · · · · Cover······················· 1 
F447 M9100704S t·;.i~ 4· · · · · · · · · · · · · · · · · ·······Nut 4· · · · · · · · · · · · · · · · · · · · · · · · 2 
F448 M910S4004 SW-PW7°7~1t"·1°,~· M4X8· · Screw M4X8· · · · · · · · · · · · · · · · · 2 

11 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[G] 7 1 '" -flflij 
Wiper mechanism 

513 511 510 

~ 

501 

12 

r---506 

505 

512 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Fig 
No. 

G501 
G502 
G503 
G504 
G505 
G506 
G507 
G508 
G509 
G510 
G511 
G512 
G513 
G514 

71 /~-~~­
Wiper mechanism 
!n~:::J-1-! 
Parts No. 

MS01A0980 
M90905015 
MS01A7910 
M90906002 
MB03A0950 
M90802003 
M90873045 
M90103053 
M90311050 
MB03A0601 
M91054004 
MB03A0626 
MB03E2519 
M91102015 

CJ 
RR Description Amt.Req. 

'J-{/\
0

-· • • • • • • • • • • • • • • • ·······Wiper························ 1 
t7:.t-Y"?"/•;J:f · · · · · · · · · · · · · · · · · Screw······················· 2 
')/'J· · · · · · · · · · · · · · · · · · · · · · · · · Link························· 1 
t7:f',y" 9/64(40)X4.5· · · ·······Screw 9/64(40)X4.5· · · · · · · · · · 2 
vi\·-························ Wiper crank·················· 1 
~ J~t7;f',y" 1 /8(44)X4.5 · · · · · · · · Screw 1/8(44) x 4.5 · · · · · · · · · · 2 
t·;1~ M3· · · · · · · · · · · · · · · ·······Nut M3· · · · · · · · · · · · · · · · · · · · · · 2 
/\

0

:f'•1ff.J°;f', 3· · · · · · · · · · · ·······Spring washer 3· · · · · · · · · · · · · · 2 
if"1.J":.t- 3· · · · · · · · · · · · · · ········Washer 3· · · · · · · · · · · · · · · · · · · · 2 
'J.f/\

0

-kf-· · · · · · · · · · · ········Wiper adapter················ 1 
SW-PWPt11,,":f',:./M4X8· ·······Screw M4 x 8· · · · · · · · · · · · · · · · 2 
=-~·J~n·-~· · · · · · · · · · · · ·······Finger protector .. ········ .. ·· 1 
1J-? 1)'JvN~· · · · · · · · · · · · · · · · · · Rotary solenoid assy· · · · · · · · · 1 
t7:f',~/?"/•;J:f · · .. · · · · · · ·······Screw 11/64(40)· · · · · · · · · · · · · 1 

13 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[8] *ft)m, X-Y~l±in™H~ 
Lubrication & Detector mechanism 

L~ 551 ~'l'. 

556 608 607 630 605 606 555 603 

I / _ _J,·-0 . 

'!~~ . l__ ~,''-~---
627-~::S~ 

628 

626 

625 

604 

629 

619 

618 --r-:~7ff!:-~;;:,.._ 
(612) 

621 620 617 616 615 614 613 

~~ 
(567) \(564~ • 56~ (555) 

568 

(555) 610 

14 

566 

609 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[8] *i)m, X-Y~lli~™H* 
Lubrication & Detector mechanism 

Fig $~::::i-J-! 
No. Parts No. CJ 

llll Description Amt.Req. 

H551 MB03A3339 :IJ/\·-?:.?f(J·-lj"·-·:1.+)· ·········Cover assy (with buzzer)····· 1 
H552 MB03E0270 ~y;f?/.A1-.:it?:.?f · · · · · ·······Halt switch assy· · · · · · · · · · · · · 1 
H553 MB60A0915 ('J 1Jr;t1J:t?• .................. Ring·........................ 1 
H554 M91058004 SW-PWJ

0

7(1t"':.t,y•M4X6· ···Screw M4 x 6· · · · · · · · · · · · · · · · 4 
H555 M91054004 SW-PWJ

0

7(1t,.,:.t-y•M4X8· ···Screw M4 x 8· · · · · · · · · · · · · · · · 8 
H556 MB03A0485 .A1-.:iff1·····················Bracket······················ 1 
H561 MB61 E0408 Y'T/Y::i':lf 1 · · · · · · · · · · · · · · · · · · Detector bracket (Y)· · · · · · · · · 1 
H563 MB60A4339 Y'T/Y::i':lf"/JJ\. -· · · · · · · · ·······Detector cover (Y)· · · · · · · · · · · 1 
H564 MB60A0406 f/i!':l.A1·;1fE2R-A01 · · · · · · · · · Detector · · · · · · · · · · · · · · · · · · · · 2 
H565 MB03A0508 'T/Y::i':lf'T-J·J~(Y)· · · · · ·······Detector cable (Y)· · · · · · · · · · · 1 
H566 MB60A0639 1,y·19 .. · · · · · · · · · · · · · · ·······Holder plate················· 1 
H567 M90861004 SW-PWJ

0

7(1t-".1-Y.M3X8· ···Screw M3 x 8· · · · · · · · · · · · · · · · 4 
H568 MB03A 1508 'T/Y::i':lf'T-J. J~(X)· · · · · ·······Detector cable (X)· · · · · · · · · · · 1 
H569 MB60A0408 'T/Y::i':lf 1 · · · · · · · · · · · · · · · · · · · Detector bracket (X)· · · · · · · · · 1 
H601 MB03A0688 /\

0

1J
0

("/J/.J.)L=500· · · · · · ·······Pipe L=500· · · · · · · · · · · · · · · · · · 1 
H602 MB03A0148 ti("/J/.J.)L=740· · · · · · · · · · · · · · · Oil braid L=740· · · · · · · · · · · · · · 1 
H603 MB60A 1780 ;f\J~f · · • · · · · · · · · · · · · · · · · · · · • · Holder····· · · · · · · · · · · · · · · · · · · 1 
H604 MS01A1740 JIJ~~ .. · · · · · · · · · · .. · · · ·······Felt························· 1 
H605 MB03A 1688 /\

0

1J
0

(1hi!':J"/J/)L=200· · ·······Pipe L=200 .. · · · · · · · · · · · · · · · · 1 
H606 MB03A1148 ti (lhi!':l"/J/)L=300· · · · · · · · · · Oil braid L=300· · · · · · · · · · · · · · 1 
H607 MB03A2688 /\

0

1J
0

(ry'Jy·?·(I)L=340· ······Pipe L=340· · · · · · · · · · · · · · · · · · 1 
H608 MB03A2148 tt(ry'Jy·?·(I)L=500· · · · · · · · · Oil braid L=500· · · · · · · · · · · · · · 1 
H609 MS14A0740 JIJ~~- · · · · · · · · · · · · · · · · · · · · · · · Felt························· 1 
H610 MS01A9796 ;f\J~f · · · · · · • · · · · · · • · · · · · · • · · • Holder .. ················ .. ··· 1 
H611 MF60A5740 JIJ~~· · · · · · · · · · · · · · · · · · · · · · · · Felt························· 1 
H612 MN10A0135 7J.7(~·KB30· · .. · · · · · · · · · · · · Oil gauge··············· .. ··· 2 
H613 MB03A3688 /\

0

1J
0

("/J(·t-JJ)L=240· · · ·······Pipe L=240· · · .. · · · · · · · · · · · · · 1 
H614 MB03A3148 tt("JJ(·t-JJ)L=400· · · · · · ·······Oil braid L=400· · · · · · · · · · · · · · 1 
H615 MS01A8796 ;f\J~f ·· ··•··· ···· ··· ···· ·····Holder .. ······............... 1 
H616 MB03A4688 /\

0

1J
0

("/J(·:.+·)L=300· · · ·······Pipe L=300 .. · · · · · · · · · · · · · · · · 1 
H617 MB03A4148 tt("JJ(·:,f·)L=450· · · · · · · · · · · · Oil braid L=450 .. · · · · · · · · · · · · 1 
H618 MS03A0688 /\

0

1J
0 

• • • • • • • • • • • • • • • • • ·······Pipe························· 1 
H619 MS08A0740 JIJ~~· · · · · · · · · · · · · · · · · · · · · · · · Felt························· 1 
H620 MB03A5688 /\

0

1J
0

("/J( · t?. 1J)L=280 · · · · · · · · ·Pipe L=280 · · · · · · · · · · · · · · · · · · 1 
H621 MB03A4148 ti("/J(·tf 1J)L=450· ··········Oil braid L=450·············· 1 
H622 MB03A6688 /\

0

1J
0

(ry'Jy·?·t-JJ)L=70· ·······Pipe L=70· · · · · · · · · · · · · · · · · · · 1 
H623 MB03A5148 tt(ry'Jy·?·t"JJ)L=180· · · · · · · · · Oil braid L=180· · · · · · · · · · · · · · 1 
H624 MB03A7688 1\

0

1J
0

(1\1);f\.ry)L=400· · · · ·······Pipe L=400· · · · · · · · · · · · · · · · · · 1 
H625 MB03A6688 ti(/\1);f\.ry)L=700· · · · · · · · · · · · · Oil braid L=700· · · · · · · · · · · · · · 1 
H626 MS14A0780 ;f\J~f · · · · · · · · · · · · · · · · · · · · · · · · Holder .. ····················· 1 
H627 MF60A0742 J?· · · · · · · · · · · · · · · · · · · · ·······Cap························· 1 
H628 MF10A2740 JI}~~-······················· Felt························· 1 
H629 MS03A 1741 ;f\J~f · · · · · • · · · · · · · · · · · · · · · · · · Holder······ · · · · · · · · · · · · · · · · · 1 
H630 MS14A1620 t1D/?1J•;1J

0

NK-4N···· ········Nylon clip NK-4N············ 1 

15 PLK-803BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[JJ l!iclBP-111~mponent -----------Cable c 

701 

703 

705 ~. 
\')\ ~ (1 

710~rw 

~ 

704 

712 711 

16 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[JJ i'Jic;JR~lH* 
Cable component 

Fig $~:::i-t-! 
No. Parts No. Cl 

CD 

Iii: 
Description Amt.Req. 

J701 MB60A4780 J-~·7··:,i'./.J.PG-13 · · · · · · ·······Cord holder·················· 1 
J702 MB60A3780 J-~·7··:,i'./.J.PG-9 · · · · · · · · · · · · · · Cord holder·· · · · · · · · · · · · · · · · · 2 
J703 MB03A3339 P1\·/n/\· -· · · · · · · · · · · · · · · · · · · Cover······················· 1 
J704 MB60A0366 f"\'':17° NA-407 · · · · · · · · · · · · · · · Screw adapter······ · · · · · · · · · 4 
J705 MB60A2352 }.J\

0 -if NB-400· .. · · · · · · · · · · · Spacer······················ 4 
J706 M95003096 P/\./?~1'i· · · · · · · · · · · · · · · · · · · Print circuit board············ 1 
J707 MB03A 1601 J:f',?1'~ 1)'17111 · · · · · · · · · · · · · · · · Connector panel······ · · · · · · · 1 
J708 M91054004 SW-PW7°7('f't11:1'-'./.M4X8· ···Screw M4 x 8· · · · · · · · · · · · · · · · 7 
J709 M91057004 SW-PW7°7('f't"•;t,:;•M4X20· · Screw M4 x 20· · · · · · · · · · · · · · · 4 
J710 M71725402 7-7.MI/J-f)· · · · · · · · · · · · · · Cable(Encoder) .. · · · · · · · · · · · · 1 
J711 MB03A0780 ;f\J~f · · · · · · · · · · · · · · · · · · · · · · · · Holder······················· 1 
J712 M90444037 SW-Pt"•;t,:;·M4X12· · · ·······Screw M4X12· · · · · · · · · · · · · · · · 2 

17 PLK-803BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[Kl 7 _ :iJvl~H~ 
Table & Stan ...... d'.__ __ 

18 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[Kl 7- :7' }~~1* 
Table & Stand 

Fig $~:::J-!-= 
No. Parts No. 

Kl 
K2 
K3 
K4 
K5 
K6 
K980 

MB03A0595 
MB60A0719 
MB60A3957 
M90406040 
MB60A0368 
M90503041 
MB03E0150 

CJ 
RR Description Amt.Req. 

f/{?· · · · · · · · · · · · · · · · · ·······Table top···················· 1 
t.:f?"~· · · · · · · · · · · · · · · · · · · · · · · Drawer······················ 1 
v-JI-· · · · · · · · · · · · · · · · · · ·······Rail·························· 2 
P-ff7-=E?;f'-~· <P 4.5X38 · · · · · · · · · Wood screw <P 4.5X38 · · · · · · · · 4 
f"\'A.?-· · · · · · · · · · · · · · · · · · · · · · Caster······················· 4 
P"?JH?:.t-~· ¢5.8X32· · ·······Wood screw ¢5.8X32· · · · · · · · 4 
f"\'?n?f· · · · · · · · · · · · · · · · · · · · Leg assy· · · · · · · · · · · · · · · · · · · · · 1 

19 PLK-803BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[] f"tj-jg£ 
Accessories 

14 

22 

ry 13 

~ 
20 

24 

~ 
/31 

/32 

~ 

26 

27 30'-f ~ 

20 

7 8 

~ 

~ 

37 

J 

44 

38 

I 
~ 

28 

43 

~ 

39 

~ 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[I] 1-t~£ 
Accessories 

Fig $~::J-i! 
No. Parts No. 

L 1 MB03E0776 
L2 MB03A2601 
L3 M91056004 
L4 MB60A0560 
L5 M96009021 
L6 M96020021 
L7 MF40E0193 
L8 MFOOA0608 
L9 MF10A0149 
L10 MQ10A0734 
L 11 MS08B0613 
L 12 MB03A0139 
L13 MS01A0777 
L14 MS08A2776 
L1 5 M90401041 
L 1 6 M90625050 
L 1 7 M90624053 
L 18 M90630050 
L19 M91571045 
L20 MB60A0419 
L21 MB03AOFSW 
L22 MF01 A0565 
L23 M97319099 
L24 M97320099 
L25 M97318099 
L26 M97321099 
L27 MB03A0437 
L28 MB60A0201 
L29 MB60A0420 
L30 M90306041 
L31 MB02A 1608 
L32 MB02A0608 
L33 MS01A1976 
L34 MF01A0976 
L35 MF90A1976 
L36 MS10A0976 
L37 M90513065 
L38 MV14A1128 
L39 MS01A0123 
L40 MS03A0417 
L41 MB60A0990 
L42 MB03A0990 
L43 M90001043 
L44 MM10A1479 

Cl 
RR Description Amt.Req. 

1•:Jv~b/\·-·· ··· · · ·············Belt cover·················· 1 
l\·}v~b/\·-~')':1711· · · · · ·······Bracket······················ 1 
SW-PW7°7(1t"·~,:/M4X10· · Screw M4x10· · · · · · · · · · · · · · · 5 
f3?/\./· · · · · · · · · · · · · · · ·······Hinge························ 2 
D·:1n?lt':l~if JHM6X16· ...... Bolt M6X16·................. 4 
0·:1b?7t':J~;f\'JHM6X55· · · · · · · Screw M6 x 55· · · · · · · · · · · · · · · 4 
1~1ff 1?~1f· · · · · · · · · ·······Cotton stand assy.· · · · · · · · · · · 1 
;:/('J~(f 1)· · · · · · · · · · · · · · · · · Screw driver (large)·········· 1 
77·7,~- · · · · · · · · · · · · · · ·······Oiler with oil················· 1 
t•=Jvb/\. -· · · · · · · · · · · · · · · · · · · Polyethylene cover··········· 1 
~?7·,,I· · · · · · · · · · · · · · · · · · · · Head stay··················· 1 
it"1Jv/\

0

/· • • • • • • • • • • • • • • ·······Oil pan······················ 1 
Vl\.Jv~M50· .................. V-belt M50·................. 1 
l\·Jv~b/\·-(s)· · · · · · · · · · ·······Belt cover (S)· · · · · · · · · · · · · · · · 1 
(Jvt?~,~· 4.5X20· · · · · · ·······Wood screw 4.5X20· · · · · · · · · · 2 
J,·n·~,6· · · · · · · · · · · · · · ·······Washer 6· · · · · · · · · · · · · · · · · · · · 2 
/\·~,,·n·~,6· · · · · · · · · · · · ·······Spring washer 6· · · · · · · · · · · · · · 4 
~?~.J.,·n·; · · · · · · · · · · · · ·······Special washer cf> 6.5 x cf> 18-1.2T· · 4 
t·:1~6· · · · · · · · · · · · · · · · · · · · · · · · Nut M6· · · · · · · · · · · · · · · · · · · · · · 4 
*·?~/J. J.,. • • • • • • • • • • • • • • • ·····Rubber cushion······· · · · · · · · 4 
7':1~.A11f(PLK-BFT-3)· · · · · · · Foot switch·················· 1 
iJ?~·f3?i?1?• · · · · · · · · · · · · · · · · Speed command disk adjusting plate 1 
7-7·M=.J.? 1J3?~/J.?)· · · · · · · · Cable(input signal)··········· 1 
7-7·Jv('JvJ1~·)· · · · · · · · · · · · · · · Cable(solenoid)· · · · · · · · · · · · · · 1 
7-7·Jv('-*·t-1f./7./)· · · · · · Cable(servo motor)··········· 1 
7-7·Jv(/\

0

Jv.At-1)· · · · · · · · · · · · Cable(pulse motor)··········· 1 
~11?':1;11.A. · · · · · · · · · · · · ·······Standard pattern table······· 1 
1/~.J.0':1?11 · · · · · · · · · · · · · · · · · · Cord tie· · · · · · · · · · · · · · · · · · · · · 2 
Jf1?. · · · · · · · · · · · · · · · · · · · · · · · Tie holder··················· 2 
(Jvt?~,~· 3.1X16·············Wood screw 3.1X16·········· 4 
~,~·('J~(~3?)· · · · · · · · · · · · · · · · Screw driver (small)·········· 1 
;~·('J~(f.J.?)· · · · · · · · · · · · · · · · Screw driver (middle)········· 1 
D·:1b?*·?v/f 4· · · · · · · · ·······hexagonal wrench 4· · · · · · · · · · 1 
D1b?*·?v/f 3· · · · · · · · ·······hexagonal wrench 3· · · · · · · · · · 1 
D·:1b?*·?v/f 2.5· · · · · · · · · · · · · hexagonal wrench 2.5· · · · · · · · · 1 
D1b?*·?v/f 1.5· · · · · · ·······hexagonal wrench 1.5· · · · ·· · · · 1 
Eb· 1 ~ ;l'J 2.5 · · · · · · · · · · · · · · · · · · Snap ring 2.5 · · · · · · · · · · · · · · · · · 5 
~~//\ 1) DPX5#16· · · · · · ·······Needle DPX5#16· · · · · · · · · · · · · 4 
*.t./· · · · · · · · · · · · · · · · · ·······Bobbin······················· 3 
J.}.,.'J(1~(~3?)· · · · · · · · ·······Tire························· 1 
~.Af l...7D':Jt

0

-f.1'.A?· · · · ·······Floppy disc (system)········· 1 
/\

0

1-/7D1t
0

-f.1'.A?· · · · · · · · · · Floppy disc (pattern)········· 1 
.Af':17°Jv· · · · · · · · · · · · · · · ·······Staple······················· 7 
.A/\

0

t (Jvb.110X14· · · · ·······Spanner 10X14· · · · · · · · · · · · · · 1 

21 PLK-B03BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



o ''I .. J'\- / :;f/~3/ 
M Option parts 

3 4 5 

6 

11.12,13 14 

22 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



M ;t 7°~ 3/1'\- ·:; 
Option parts 

$.H.:::J-t: IUi: Fig 
No. Parts No. .Hi ~ Description Amt.Req. 

M1 
M2 
M3 
M4 
M5 
M6 
M7 
MS 
M9 
M10 
M11 
M12 
M13 
M14 
M15 
M16 
M17 

MS03A0101 
MS03A2101 
MS01A1120 
MS01A1616 
MF82E0210 
MS04E0109 
MS01A4257 
MS08A1272 
MS04A0272 
MS04A1272 
MS08E0105 
MS08E3105 
MS08E1105 
MS08E2105 
MS08A0105 
MS08A0257 
MS03A3259 

/\1H?(rJ.Ai)3rJ) cJ> 1.6· · · · · · · · · Needle plate cJ> 1.6· · · · · · · · · · · 
/\1H?(7':HJ3rJ)¢2.6···· · ···· Needle plate ¢2.6··········· 
t1J1J""? B(7'.H)3rJ)· · · · · · · · · · · Inner hook··················· 
tb1.i°"?*-lfI(l':JiJ3rJ)· · · · · · · · · Hook retaine· · · · · · · · · · · · · · · · · 
rJ'J1'!-f3rJi:!':Jf(7':Ji)3rJ)· · · · · · Thread tension regulator assy· · · 
y"1rj.;/jJ;.,~·;1*-ljI(?~)· · ·······Cross type bartack frame····· 
*?'H?(7"7/?·?"1')· · · · · · · · · · · Feed plate (blank· large)······ 
*?'H?(7"7/?·y3rJ)· · · · ·······Feed plate (blank·small)· · · · · · 
*?'H?(y"1rjy" ·A)············ Feed plate (cross type)······· 
*?'H?(y"1rjy" ·B)· · · · · · · · · · · · Feed plate (cross type)······· 
*-If I(y3rjjJ;.,3rj)· · · · · · · · · · · · · · Clamp frame assy (small)····· 
*-lfI(f 1'1J/3rJ)· · · · · · · · ·······Clamp frame assy (large)····· 
*-lfI(;l'J"\'.A1J/3rJ)· · · · · · ·······Clamp frame assy · · · · · · · · · · · 
*-lfI(jJ;.,~·;l·')-!f"1')· · · · · ·······Clamp frame assy (blank)····· 
*-lfI(l'l."J~~J~-7°3rJ)· · · · · · · · · · · Clamp frame assy · · · · · · · · · · · 
*?'H?('J-!f" 1' · IJ-v'/~ty)· · · · · · Feed plate (blank)············ 
*-If I/\

0 1'' cJ> 4.0 · · · · · · · · · · · · · · · · Spring cJ> 4.0 · · · · · · · · · · · · · · · · · 

23 PLK-803BT 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p




